Fence — Parts List

Index No. Part No.

................. 6296130 ..o
T 6296143 ...
2 i, 6296066...................
3 6296067 ...................
4o 6296068 ...................
5 6285945 ...................
6. 6296069...................
T 6296070...................
8 i 6296071 ........ceee.
9. 6296072 ...................
10 . 6296073........cece.
L 6285940 ...................
12 6296075 ...................
13 6296076...................
14 . 6285966...................
15 6296077 ......ocoevee
16 . 6296078 ...................
18 6296080...................
19 6296081 ........cecee.
20 ... 6285947 ...
21 6296082...................
22 6285942 ...................
23 6285944 ...................
24 .. 6285943 ...................
25 6296083 ....................
26 .. 6296084 ...................
27 . 6296085...................

Description Size Qty
FENCE ASSEMDIY ...ooviiiiiieei e e e e e e e e 1
oot (1 aTo [ = o | A SO P 1
Flat Washer........ccooooveeveeeieeeeeee e 13mm x 28mm x 3mm 2
SEOP BIOCK ...t e 1
FENCE BracCKEt.... oo et e 1
13 1o o S 2
LOCKING Shaft ......cooiiiiiii e e 1
PN e 5mm x 50mm.............. 1
Cap SCIrEW.....uvvieieieeeeeeeteee e 1/4-20 x 1-1/4.............. 2
HEX NUL ..., 1/4-20.....cccceeieeiieaan.. 2
SCOIBW ...ttt ae b aaas abebeba—a———————————tara—————————— 1
HEX NUL ..., 1/2-20...cccciiiiieceeen. 2
FENCE BOAY ...ttt e e e e e e e e 1
BOIt ...t e 2
HEX NUL .. 5/16-18.....uvvevererirernnnns 1
HEX SCIre&W.....eeeeeeeeeeeeeeee e 5/16-18 x 1-1/4............ 1
HEX SCreW.....coeeeieeeeeeeeeee e 5/16-18 x 1-1/2............ 1
LOCKING LINK ..ttt cee et 1
N T 1
FiXed BIOCK......coiiiieieeee e et eaeeees 1
FENCE LINK...cooiieeeieeeeeee ettt e 1
CONE POINE SCrEW ...ttt e baverereaeaanes 4
HaNAIE StUA ... eee e 2
HEX NUL ..., 3/8-16..ccceeeeeeeeeeie 4
HeX NUt ..., 1/2-12NC ..., 2
7o) | 1
Cap SCIrEW....ee it 1/4-20 x 1/2................. 1
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Stand - Parts List

Index No. Part No.

................. 6296131...................
o 6296121 .....covveeeen..
2 e, 6285974 ...
K T 6285822 .......ouuenne.
4., 6285852...................
5 6296122 .......ouene...
I 6296123 ..o
T 6285975...................
8 6285976...................
9. 6285977 ...................
10 i, 6285980...................
L P 6285805...................
12 i, 6296124 ...................
13 s 6296125......oueeee
14 ... 6285865...................
15 e, 6296126...................
16 e 6285988...................
17 . 6285966 ...................
18 s 6296127 ...................
19 s 6296128 ...................
20 ............. 6285963...................
21 .l 6285962...................
22 . 6296129...................
23 ... 6285909...................
24 ............. 6285910 .....ccvvunveennee.
25 e, 2004017 .ceveeeeeeennns
26 .. 6285978 .......ouenn.
27 e, 6296133 ......ccoueeee...
28 .. 6296134 ...................
29 e 6296135.........euee.....
30 ............. 6296136...................
31 .. 6296137 ...................
32 ... 6296138...................
33 ... 6296139...................
34 ... 6296140...................
35 . 6296141 ......ovvee.
36 ... 6296142 .......ouen.....
37 . 6296149 ........ouueen.....
38 e 6296150.........cu........

Description Size Qty.
StanNd ASSEMDIY ...ooeiiiiieee e e ——————————— 1
SHANG ... e ——————— 1
Lo T ] S 1
0 Yo 1 = 1] | A 3
Spring Washer ... 3/BXS/B e 3
SCrEW ...t 1/8-40 x 3/8.................. 4
Flat Washer........ccooooveiieeeieeeeeeee e 1/8x3/8x1/32........... 4
SCIEW KNOD ......oooiiiiieeieeeeeeeeeeeeee e bes avesesssssasaaaarererarererererenes 1
[ Lo To] gl o Tox G PP 1
HEX NUL ..., 3/8-16..cceeeeeeeeeie 1
HEX SCreW.....ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 5/16-18 x 3/4................ 4
Flat Washer........cccooeeiii 516 x3/4 x 1/16 ......... 8
LY =T TP 1
MOLOF PUIIBY ...t e 1
SEtSCreW....ccooeeeeeeeeeeeeeee e 1/4-20 x 1/4................. 2
1Y/ o) (o] (U THP 1
Spring Washer ... 516 X5/8 ..., 4
HEX NUL ... 5/16-18....cvuvevererirerennnns 1
MOLOr COrd ...t e 1
SWILCN. .y abebe—a——————————————————————————— 1
Strain Relief.........oooovvveiiiieeeeeeeeeeeeia SB7R-1 ..o, 1
POWEr COrd ...t e 1
Belt Guard ... 1
LA =T =) T 1/4-20 UNC x 1/2........ 8
Handle SCreW........cooo v 1/4-20 X 1/2...ceuuennn..... 8
DUSE CRULE ... et e e e e e e e e 1
1) 5x5x30.cccciiiiiiiinnnnn. 1
SWitch PUShDBUON ....eeeeeee e e 1
T (o T 00} R 1
ST (o g T =T ) R 1
Pan Head SCreWw ........ccccoeeeeeeeieeieeeeeeeee e, #10-24 x1/2................ 2
AT =11 1= 316 x1/2x1/32.......... 2
Maching SCrew ......ccccoovveeeeeiiieieiieeee e, M4 x 1.59P x 38mm....2
Pan Head SCreWw ........ccccceeeeeeieieiiiieeeeieeeeeeeeeeeeeenan, #8-32x5/8....cccceennn. 2
Flat Washer.........cccooeeiiiii 5/32x3/18x1/32......... 2
Star Washer ..., BW-4 (5/32 x 3/8)........ 2
T H#8-32. i, 1
N F=T0 0 (ST d F= 1 (Y 1
Warning Label.........ooo e e 1
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Stand —Assembly




Bed - Parts All Models

Index No. Part No. Description Size Qty.
T o, 6296086................... BaSE SHAE ....cciiiiiiii i e e 1
2 i 6296087 .......ccenneee. WaSHET ..o 3/8x1x5/32.............. 4
3 6296088................... SPriNG Pin.....oooi e 4mm dia. x 14mm Lg .. 1
4. 6296089................... KBY et 9.5mm x 273 mm........ 1
5 i, 6285931 .....ccveveene CaAP SCIrEW....eeieieieie ettt 3/8-16 x 1-1/2 ............. 2
[ I 6285910......cceeenneee. Handle SCreW.........cccvveevciiee e 1/4-20 x 1/2............... 10
T o 6284909.........c..eeee.. WaSher.... .o 6.6mmx13mmx1.0mm 2
8 e 6296091 ......ccceeeneee. HEX SCrEW ...t 1/4-20 x 3/4.................. 1
S 6296092................... Cap SCIEW.....uveeeieeeeeeeeeee e 1/4-20 X 1/2..ccceec.. 5
10 s 6296093 ................... Cap SCIrEW.....uvvieeeie et 5/16-18 x 3/4................ 1
1M1 6285912..........uuu.. Cap SCIrEW.....uvvieeeieeeeeetee e 5/16-18 x 2.0............... 2
12 s 6296094 ................... KBY ettt 5mm x 5mm x 20mm .. 1
13 6285907 ......oevvenneee St SCreW ....eeiiiiiiie e 1/4-20 x 3/8.................. 4
14 .. 6285902................... HeX NUL ..o 1/4-20..c..ccceieieeene, 5
15 . 6296144 ................... Flat Washer..........ccccoveeiiiiiie e, 114 x1/2x1/32........... 3
16 . 6296066................... Flat Washer.........coooiiiiiiiee e 13mm x 28mm x 3mm 1
17 i 6296095.................. Spring Washer ... 6.5mm x 12.8mm........ 3
18 6285911 ... Spring Washer ... 8.2mm x 15.4mm........ 2
19 6296096 ................... Wavy Washer.........cccooiiiiiiiiiec e 12.6mm x 16.8mm...... 1
b2{ 0 6296015......cceeenne Retaining RiNG .....cccvvveiiiieee e ETW-6...ooeiiiieiiiieens 3
21 i, 6296022 ................... Retaining RiNG .....cocvvviiiiiiee e ETW-12... i, 2
22 i 6285901 ......ceevvenneee St SCrEW ....eiiii et 1/4-20 NC x 1.............. 5
23 . 6285906................... L0701 SRR 1
24 ... 6285904 .........ccnu... LA = ] =T PSRRI 1
25 . 6285905.......cccouneee. = = Tod (= RS 1
26 .o 6285903.........ccen... AJUSHING SCrEW .....eiiiiiiii s e 1
27 e 6296097 .......ccccuuee. SNAft .. e 1
28 . 6296098................... [ Yot = =T = SRR 1
29 .. 6296099................... 2 ] PR 1
30 .. 6296100................... 2 = Tod (= PR 1
31 e 6296101 ......cceeenneeee. BaASE ..t eee e e e — e e aan—aaas 1
32 . 6296102................... Front Table........oeiiiieee et e e 1
33 e 6296103.........c........ =TT 1= o[ SRS 1
34 . 6296104 ... = (RS 1
35 6296105................. LT o TSRS 2
36 ... 6296106................... RS = | SRR 1
37 e 6296107 .......cccouneeee. PLALE ... e 1
38 . 6296108................... LOCK PIALE ..ottt eee e et e e 1
39 . 6296109................... HANAIE ... ..o —eee e s e e e e 1
40 ... 6296110 ......ccevvunnnn. AdJUSTING BASE ... e 1
41 .. 6296111 ...cevvveeee. WOIM Shaft .....oooiiiieee s e 1
42 ... 6296112......c.cevene. Lo o PSP 1
43 ... 6296113.....c.cceevnnee. I 10 RS 1
44 ............. 6285900................... SCIBW ..ttt ettt e e et e e e st ae e e tteeeaantee e e nreeeeaanraeaeeannes 2
45 ............ 6296060................... SELSCIrEW.. .t 5/16-18 x 3/4............... 2
46 ............. 6285966................... HeX NUL ..o 5/16-18....ceeveiiireene 3
47 oo 6296114 ......ooveenne. SEEBIOCK ... e e 1
48 ............. 6296014 ..o CaP SCIrEW....eeiiiiiiee et 5/16-18 x 3/4............... 2
49 ............. 6296115......cccccunee. R 0o OSSPSR 1
50 ... 6296116................... POINEET ... e e 1
51 e 6296117 ....cvvvee Pan Head SCrew ..........cccoveeeeciieee e 5/32-32 x 1/4................ 1
52 e 6285917 ....ovvvveeneen. U T g1 =1 (o o1 GRS 2
53 . 6285908................... WNEEL ... ettt e e rtes —eaateeeesatae e e araeeeearreaaeans 1
54 ............ 6296145.........cn.... Cutterhead GUArd .........coooiiiiiiiiiie e eee e e e 1
55 i 6296146................... Pan Head SCrew ........cccoccveeeiiciie e M5 x 0.8P x 10mm...... 1
57 o 6285892..........eeeeeeen. Cutterhad POSt .......ooeiiiie e e 1



Bed - Parts All Models

Index No. Part No. Description Size Qty.
58 .o 6285893.........ccuuee. LA = ] =T PSPPSR 1
59 . 6285894 ................... R o] o SRR 1
60 ............. 6285895.......ccccuuee. 8 To o RS 1
61............. 6285896 ................... Retainer........co o 1
62 ... 6285897 ......cceeennee. SCIEW ..ttt 5/32-32 x 5/8............... 3
63 .. 6296147 .........uuv..... DEPLh SCaAlE....eeeiiiee e e ———————————— 1
64 ... 6296148 ... RIVET ..t eee e s 2
65 .. 6296151 ....ceeveve. L0701 - SRR 1
66 ............. 6296152........ccc...... St SCrEW.. ..t 1/4-20 UNC x 1/4 ........ 2
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Cutterhead - Parts and Assembly

Index No. Part No. Description Size

................. JJB6CSDX-CA ...........Cutterhead Assembly (Index #s 1-15) .....coeeeeiies ciiiieeieeiies
T, JJ6CSDX-101 .......... Special Button Head Socket SCrew ..........ccooeeccvr evveeeiiicinne,
2 e, TS-0720091 ............. LoCck WaSher .......c.cooiieiiieeee e 318"
3 JEA-BOT.....ccoeoe BOIt ... e e ——
4o 3H-CO2......veeeee Bearing HOUSING ........eiiiiiiiiii e e
5 e, BB-620277............... Ball Bearing........cccoocvieeiiieee e 62027Z7........
S ST JJ6CSDX-106 .......... CutterN@ad ........c.eeiiiiii e e
T o 5F-G108......cccceuee. K Y e 5x5x25 ........
8 e, BB-62037Z............... Ball Bearing.......cccoovcueieeiiiiie e 62032Z........
S I JH-CO4........vvve Bearing HOUSING .......cooiiiiiiiiiiiiie et eeeeiieeeesiieen
10 e, JH-CO7 ..o Cutterhead PUIIEY .........oooviiiiiiiieie e e
L TS-0267041 ............. St SCreW ...t 1/4"-20x3/8”
12 s 708801DX................ Knife for JJ-6CSDX (set 0f 3).....ouvviiieiiiiiiiiiiees e,
13 TS-1501021 ............. Socket Head Cap Screw........cccocveeeeiiiieeeinineenn. M4-0.7Px8 ..
14 ... JJB6CSDX-114 .......... Knife LOCK Bar........cccviiiiiiiiie et aeeeeeivee e
15 JJB6CSDX-115 .......... Adjustment NUt ..........oooiiiiii s e
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Optional Knife Gauge — Parts and Assembly

Index No. Part No. Description

T, 3042511 ..o Jointer Indicator Base...........ccccceeveeviiiiiiieeeeeeieee,
2 e, 6391008................... Indicator Point ...........cooovviiiiieeeiee e,
I 6391006................... Dial INdiCator.........oiiieeeeeee e
4 . 6714011 ... Socket Set Screw
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Size Qty
.................................... 1
5/8 Flat.......ccccovevveennnns 1
U2 e, 1
1/4-20x1/4................. 1



Wiring Diagrams

Wiring Diagram — Serial # 05060540312 and lower

ELECTRICAL SCHEMATIC - 115V

300MFD 125 VAC
START ﬁ
BLACK BLACK
ﬁ% & s 2 24
B o
WHITE
pom: - 8
ﬁ STOP 1
GREEN GREEN
@
GROUND

ELECTRICAL SCHEMATIC - 230V

300MFD 125 VAC
START ﬁ
BLACK BLACK 2 35
ﬁ% ]
[
@ 5 WHITE 1 s 4
ﬁ sTOP
GREEN GREEN
SREEN
@ =
o GROUND ?

———]
[ e— ‘
———]

Serial # 05060540312 and lower



Wiring Diagram - Serial # 05060540313 and higher

ELECTRICAL SCHEMATIC - 115V

300MFD 125 VAC

BUAK o il B YELLOW  BLACK
=1
ﬁ WHITE
ﬁ H i WHITE
sToP RED
e . O

®

GREEN GREEN
o GROUND i EE

BLACK HITE
—
— \

ELECTRICAL SCHEMATIC - 230V

GREEN

300MFD 125 VAC

BLACK BLACK YELLOW BLACK

fom o S
=1 [ e
ﬁ% g WHITE WHITE

RED
sToP
GREEN GREEN
—————————
@ =
. GROUND
BLACK  [WHITE GREEN

S— =

S
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